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1 Assessment

The following device was evaluated against the applicable criteria specified in FCC rules Parts
15.247 of Title 47 of the Code of Federal Regulations and the relevant IC standard RSS-210 issue
8, Annex 8. No deviations were ascertained.

Company Description Model #
Intel 4.7-inch Smartphone with
Intel Corporation GSM,GPRS,EDGE,UMTS,HSPA+,LTE, WLAN, BT and EP110
GPS radios

Responsible for Testing Laboratory:

Digitally signed by Franz
Engert

DN: cn=Franz Engert, c=US,
0=CETECOM,

Franz Engert Tt e orconplrce, et
2014-12-15  Compliance (Manager Compliance) Saoo e
Date Section Name Signature

Responsible for the Report:

Digitally signed by James

J am eS Donnellan

DN: cn=James Donnellan,
c=US, o=Cetecom Inc.,

James Donnellan Donnella dmcl‘,lmﬁq'@
2014-12-15 Compliance (EMC Engineer) n e 18 183212
Date Section Name Signature

The test results of this test report relate exclusively to the test item specified in Section3.

CETECOM Inc. USA does not assume responsibility for any conclusions and generalizations drawn from the test results with
regard to other specimens or samples of the type of the equipment represented by the test item. The test report may only be
reproduced or published in full. Reproduction or publication of extracts from the report requires the prior written approval of
CETECOM Inc. USA.
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2 Administrative Data

2.1 Identification of the Testing Laboratory Issuing the Test Report

Company Name: CETECOM Inc.

Department: Compliance

Address: 411 Dixon Landing Road
Milpitas, CA 95035
US.A.

Telephone: +1 (408) 586 6200

Fax: +1 (408) 586 6299

Compliance Manager: Franz Engert

Responsible Project Leader: Danh Le

2.2 ldentification of the Client

Applicant’s Name: Intel Corporation

2200 Mission College Blvd
Street Address:

MS:SC1-20
City/Zip Code Santa Clara / 95054
Country USA

Contact Person:

Christine Ryan

Phone No. 408 300 2167
Fax: 408-765-2336
e-mail: Christine.m.ryan@intel.com

2.3 ldentification of the Manufacturer

Manufacturer’s Name:

Same as Applicant

Manufacturers Address:

City/Zip Code

Country
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3 Equipment under Test (EUT)

3.1 General specification of EUT

Marketing Name /

Intel 4.7-inch Smartphone / EP110

Model No:

HW Version : PR2

FCC-ID: 02Z-EP110
1C-1D: 1000W- EP110

Product Description:

Intel 4.7-inch Smartphone with
GSM,GPRS,EDGE,UMTS,HSPA+,LTE, WLAN, BT and GPS radios

Rated Operating Voltage /
Power Supply:

3.6 VmIin/3.8 Vnom/4.2 Vmax;
Rechargeable lithium-ion battery

Rated Operating temperature
range:

-100C to +550C

Test Sample:

Prototype

Radios included in the device:

1. Cellular Radio
GSM 850/900/1800/1900 MHz
GPRS / EDGE Multi-slot class 33 operation
WCDMA / HSPA+ 850/900/1700/1900/2100 MHz
LTE 700/800/850/900/1700/1800/1900/2100/2600 MHz
2. WLAN ISM band, U-NII bands
Bluetooth BDR/EDR/LE

4. GPS

w

3.2 Detailed specification of EUT in scope of this report

Operating Frequency bands:

2400 — 2483.5 MHz (ISM)
5725- 5850MHz only 20MHz
U-NII-3 40MHz and 80MHz is tested under 15.407 scope

Channel Bandwidths:

20MHz

In US, Canada and default mode: client, active scan, P2P, and hot spot

Modes of Operation Channels 12-14 not supported
Technology/ Type(s) of
Modulation: CCK, BPSK, QPSK, 16QAM, 64QAM

Antenna info:

Internal Monopole (PCB)
-3.7 dBi @ 2.4GHz
-7.8 dBi @ 5.8GHz

Nominal Conducted Output
Powers from manufacturing
process:

2400 — 2483.5 MHz (ISM) 14dBm
5.725- 5850 MHz 10dBm

Maximum tune up tolerance
in manufacturing process:

+ 2dB

CETECOM
Y




Test Report #:  EMC_ INTEL_054_14001_15.247_DTS_WLAN_Rev2_Partl FCC ID: 02Z-EP110
Date of Report : 2014-12-15 Page 6 of 59 CETECOM

3.3 ldentification of the Equipment under Test (EUT)

EUT # | Serial Number | HW Version SW Version Notes/Comments
4.4.4 KTU84P main .
1 | INV141400717 PR2 engineering 53181-dev- | ediated and Conducted
RF Sample
keys
4.4.4 KTU84P main
2 INV141401015 PR2 engineering 53181-dev- AC Conducted Sample
keys

3.4 Identification of Accessory equipment

STE # Type Manufacturer Model Serial Number

1 AC/DC Adapter Salcomp SC1402 1309500144736

3.5 Environmental conditions during Test:
The following environmental conditions were maintained during the course of testing:
Ambient Temperature: 20-25°C
Relative humidity: 40-60%

3.6 Dates of Testing:
07/21/2014 — 10/06/2014
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3.7 Test modes of operation:

The below listed worst case test modulations have been established from the output power measurement and
evaluation of long term test data available to the lab for the different data rates and modulations which are
supported by the equipment. This has been verified with a spot check for the above product.

Modes of Operation Data rate (Mbps) Modulation Scheme
802.11b 1.0 CCK
2.4 GHz 802.11g 6.0 BPSK
802.11n (20 MHz) MCS0: 6.5 BPSK
802.11a (20 MHz) MCSO: 6.5 BPSK
° Gz EIES) 802.11n (20 MHz) MCSO0: 6.5 BPSK

The device was configured with a manufacturer provided test SW, capable of setting the unit in different
supported modulation schemes, data rates and channels of operation.

The Device was set to continuous framed TX (burst) mode per test SW and could thus be operated with
> 98% duty cycle during testing.

The validity of these power levels have been verified against the SW running in standard out of the box
mode in the report EMC_INTEL-054-14001_CHANNEL_PLAN_COMPLIANCE.

The EUT was tested on low, mid and high channels (2.4GHz) in 802.11a, 802.11b, 802.11g, and 802.11n
(HT20) modes. n-mode in the U-NII-3 band is tested with 20 MHz channel bandwidth (HT20) only as
40MHz and 80MHz have been covered under the scope of 15.407 and are dealt with in the U-NII report.
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4  Subject Of Investigation

The objective of the measurements applied by CETECOM Inc. was to establish compliance of the EUT
as described under Ch. 3 of this Test Report, with the applicable criteria specified in FCC rules Part
15.247 of Title 47 of the Code of Federal Regulations and Radio Standard Specification RSS-210 Issue 8
of Industry Canada.

This test report is to support a request for new equipment authorization under the FCC ID O2Z-EP110
and IC ID 1000W-EP110.
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5 Summary of Measurement Results

Temperature
Test Specification Test Case and Voltage Mode Pass | Fail NA NP Result
Conditions
802.11a
815.247(e) Power Spectral . 802.11b .
RSS210 A8.2(b) Density Nominal 802.11g " - - O | Complies
802.11n
802.11a
815.247(a)(1) Emission . 802.11b .
RSS210 A8.2(a) Bandwidth Nominal 802.11g " - - O | Complies
802.11n
. 802.11a
Maximum Peak
§15.247(b)(3) . 802.11b .
RSS210 A8.4(4) Cond”;;f,se?“tp“t Nominal 802.11g = | B | B B | Complies
802.11n
802.11a
§15.247(d)
RSS210 A8.5 Ba“dl?dge Nominal 802.11b m | o | o | o | complis
RSS Gen 8.10 compliance 802.11g
' 802.11n
§15.247(d) TX Spurious ggéﬁg
RSS210 A8.5 emissions- Nominal 802-119 O O O | See Note
Conducted 802.11n
815.247(d) . 802.11a
I 20(E) Tgr(n?sgliggjs Nominal 802.11b u O O O Complies
RSS210 A8.5 Radiated 802.11g
RSS Gen 8.9, 8.10 802.11n
802.11a
AC Conducted
L5 2V Emissions Nominal 802.11b u O O O Complies
RSS Gen 8.8 <30MHz 802.11g
802.11n

Note: NA= Not Applicable; NP= Not Performed.
Conducted spurious emissions test against non-restricted band limits is NOT PERFORMED since radiated spurious emissions
against more stringent restricted band limits over the complete measurement range (9kHz to 40GHz) is passed.
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6 Measurements

6.1 Measurement Uncertainty

CETECOM

. Uncertainty )
Unc_:ertalnty inin dB Un(;ertalnty Uncertainty in
indB . indB
) radiated . dB Conducted
radiated 30MHz - radiated > measurement
<30MHz 1GHz
1GHz
standard deviation k=1 2.48 1.93 2.16 0.63
95% confidence interval in
dB 4.86 3.79 4.23 1.24
95% confidence interval in
dB in delta to Result
+-2.5dB +-2.0dB +-2.3dB +-0.7dB

6.2 Test Conditions

Temperature: 19°C to 25°C;

Operating Voltage: 3.8V for radio measurements;

Operating Voltage: 4.2V for emission measurements due to connected charger;

Relative Humidity 20% to 50%
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6.3 Radiated Emissions Measurement Setup and Procedure

The radiated measurement is performed according to:
ANSI C63.4 (2009)
ANSI C63.10 (2009)

e The exploratory measurement is accomplished by running a matrix of 16 sweeps over the
required frequency range with R&S Test-SW EMC32 for 4 positions of the turntable, two
orthogonal positions of the EUT and both antenna polarizations. This procedure exceeds the
requirement of the above standards to cover the 3 orthogonal axis of the EUT. A max peak
detector is utilized during the exploratory measurement. The Test-SW creates an overall
maximum trace for all 16 sweeps and saves the settings for each point of this trace. The
maximum trace is part of the test report.

e The 10 highest emissions are selected with an automatic algorithm of EMC32 searching for
peaks in the noise floor and ensuring that broadband signals are not selected multiple times.

e The maxima are then put through the final measurement and again maximized in a 90deg range
of the turntable, fine search in frequency domain and height scan between 1m and 4m.

e The above procedure is repeated for all possible ways of power supply to EUT and for all
supported modulations.

e In case there are no emissions above noise floor level only the maximum trace is reported as
described above.

e The results are split up into up to 4 frequency ranges due to antenna bandwidth restrictions. A
magnetic loop is used from 9kHz to 30MHz, a Biconlog antenna is used from 30MHz to 1GHz,
two different horn antennas are used to cover frequencies up to 40GHz.
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6.3.1 Sample Calculations for Radiated Measurements

6.3.1.1 Field Strength Measurements:
Measurements from the Spectrum Analyzer/ Receiver are used to calculate the Field Strength, taking
into account the following parameters:

1. Measured reading in dBuV

2. Cable Loss between the receiving antenna and SA in dB and

3. Antenna Factor in dB/m

FS (dBuV/m) = Measured Value on SA (dBuV) + Cable Loss (dB) + Antenna Factor (dB/m)
Eg:

1000 80.5 3.5 14 98.0

All radiated measurement plots in this report are taken from a test SW that calculates the Field Strength
based on the above equation.

6.3.1.2 Power Measurements using Substitution Procedure:

The measurement on the Spectrum Analyzer is used as a basis for the Substitution procedure.

The EUT is replaced with a Signal Generator and an antenna. The setting on the Signal Generator is
varied until the Spectrum Analyzer displays the original reading. EIRP is calculated as-

EIRP (dBm)= Signal Generator setting (dBm)- Cable Loss (dB)+ Antenna Gain (dBi)
Eg:

1000 955 245 6.5 0 3.5 275
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6.4 Conducted Measurement Setup and Procedure

Test Setup for Conducted Measurements

Attenuator
1
I

Spectrum
Analyzer

CETECOM
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6.5 Maximum Peak Conducted Output Power

6.5.1 Limits:

Maximum Peak Output Power:
FCC §15.247 (b)(3): 1W
IC RSS-210 Issue 8, annex 8.4(2): 1W

EIRP:
IC RSS-210 Issue 8, annex 8.4(2): 4W

6.5.2 Test Conditions:
Tnom: 21°C; Vnom: 3.8V

6.5.3 Test Procedure
Measurement according to FCC KDB 558074 D01 DTS v03r02 section 9.2.2.6 Method AVGSA-3
(RMS detection across on and off times of the EUT with max hold).

Spectrum Analyzer settings:

Peak Output Power

Span = wide enough to capture the entire emission being measured

RBW =1 MHz

VBW > RBW

Sweep = auto

Detector function = peak

Trace = max hold

Use integrated band power method. Set channel bandwidth > 6 dB bandwidth of the emission being
measured
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6.5.4 Test Result: 2.4 GHz Band

Measured Maximum Peak Conducted Output Power
(dBm)
Frequency (MHz)
Mode 2412 Diagram 2437 Diagram 2462 Diagram
Channel 1 no. Channel 6 no. Channel 11 no
802.11b 18.46 | PcpRCl 2412 C111b2412 1741 | PRCRC6_2437 Cflbz‘m 1786 | PReR_cll 246 Zcﬁbz‘m
802.11g 2318 pcp_cl 2412 2933 pcp_c6_2437 9317 pcp_cll 246
119 119 2 119
Az cp cl 2412 Cp 6 2437 cp cll 246
IMCSO0 (20 | 21.93  |PR-Le=8l2) 5593 | BEREOSB3LT 51 g | BERCIL SO
11n 11n 2 11n
MH2z) - - —
Calculated Radiated Output Power EIRP (dBm)
Antenna Gain = -3.7 dBi
Frequency (MHz)
Mode 2412 2437 2462
Channel 1 Channel 6 Channel 11
802.11b 14.76 13.71 14.16
802.11g 19.48 18.63 19.47
802.11n /MCS0 (20 MHz) 18.23 17.23 18.28
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Measured Maximum Peak Conducted Output Power
(dBm)
Frequency (MHz)
Mode 5745 Diagram 5785 Diagram 5825 Diagram
Ch149 no. Ch157 no. Ch165 no
802.11a| 19.17 | pcp c149 5745 11a | 18.99 | pcp c157 5785 11a | 18.72 |pcp_cl65 5825 1la
80[22.3]1n 19.17 | pcp_c149 5745 1in | 18.98 | pcp_c157 5785 11n | 18.82 |pcp_cl165 5825 1in
Calculated Radiated Output Power EIRP (dBm)
Antenna Gain = -7.8 dBi
Frequency (MHz)
Mode 5745 5785 5825
Ch149 Chi157 Ch165
802.11a 11.37 11.19 10.92
802.11n
[20] 11.37 11.18 11.02
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6.5.6 Test Data/plots: 2.4 GHz Band

Peak Conducted Power 802.11b 2412 MHz
Spectrum @]

Page 18 of 59 CEE,LOMM
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Ref Level 20.00 dBm @ RBW 1 MHz

Count 100100

Att 35dB  SWT 7.5 ps @ ¥BW 3 MHz Mode Auto FFT
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M1[1]

10.11 dBm
2.4120000 GHz

10 dBm //—\,

0 dBm

-10 dBm /
-20 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 1001 pts

Span 50.0 MHz

Marker
Type | Ref | Tre | ¥-value | ¥-value
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| Function Result |

M1 1 2,412 GHz 10.11 dBm

Band Power

18.456 dBm

[ I

Date: 21.JUL.2014 18:31:50
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&

18:31:51
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Peak Conducted Power 802.11b 2437 MHz

Spectrum @] IE%: l

Ref Level 20.00 dBm @ RBW 1 MHz

Att 35dE  SWT 7.5ps @ ¥YBW 3 MHz Mode Auto FFT  Input 1 DC
Count 100/100
@14AP Max
M1[1] 9.15 dBm
1 2.4370000 GHz
10 dBm \\

-30 dBm

-40 d

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1001 pts Span 50.0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2,437 GHz 9,15 dBm Band Power 17.41 dBm
[ ] [ ] Measuring... HERRRRNED e 21:;]:'.32&“:;; 4

Date: 21.JUL.2014 18:36:08
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Peak Conducted Power 802.11b 2462 MHz

Spectrum
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=]

& RBW 1 MH=z
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Wn
Peak Conducted Power 802.11g 2412 MHz
Spectrum @] ll:%-: I
Ref Level 20.00 dBm @ RBW 1 MHz
Att 35 dB SWT 7.5 ps & VBW 3 MHz Mode Auto FFT Input 1 DC
Count 100,100
@ 14aF Max
M1[1] 9.72 dBm
1 2.4120000 GHz

10 dBm /

0 dem \

=50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 1001 pts Span 50.0 MHz

Marker

Type | Ref | Trc | X-value ¥-value |  Function | Function Result |

M1 1 2.412 GHz Q.72 dBm Band Power 23.18 dBm

[ 1 [ Measuring.. WLLLLD W e
Date: 22.JUL.2014 11:49:29
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Peak Conducted Power 802.11g 2437 MHz

Spectrum @]

Page 22 of 59 CEE,LOMM

(=)

Ref Level 20.00 dBm @ RBW 1 MHz

Count 100/100

& Att 35de  SWT 7.5ps @ ¥BW 3 MHz Mode Auto FFT

Input 1DC

@1aP Max

10 dBm

M1[1]

9.09 dBm
2.4370000 GHz

N

0 dBm /

-10 dBm

=30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.437 GHz 1001 pts

Span 50.0 MHz

warker
Type | Ref | Trc| ¥-value | ¥-value |

Function

Function Result |

M1 1 2.437 GHz 9.09 dBm

Band Power

22.33 dBm

[ I )

Date: 22.JUL.2014 12:01:04

Measuring...

—
.I....... “ 22.07.2014

12:01:05 7
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Peak Conducted Power 802.11g 2462 MHz

Spectrum @] ln%: I

Ref Level 20.00 dem @ RBW 1 MHz
Att 35 dB SWT 7.5 ps & ¥YBW 3 MHz Mode Auto FFT  Input 1 DC

Count 100/100
@ LAP Max
M1[1] 9.72 dBm
1 2.4620000 GHz
10 dBém

7 <

0 dem

]

-40 dBm

50 dBm

-60 dBm

=70 dBm

CF 2.462 GHz 1001 pts Span 50.0 MHz
rarker

Type | Ref | Trc| X-value ¥-walue | Function | Function Result |
M1 1 2,462 GHz 9.72 dBm Band Power 23.17 dBm

[ ] [ ] Measuring... @ ECERERRE e 22igf'1%':;: y

Date: 22.JUL.2014 12:10:50
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Peak Conducted Power 802.11n-MCS0 (20MHz) 2412 MHz

Spectrum @] lnvn |

Ref Level 20.00 dBm @ RBW 1 MHz

Att 35dE SWT 7.5 ps @ VBW 3 MHz Mode Auto FFT  Input 1 DC
Count 1004100
@14P Max

M1[1] 8.53 dBm
1 2.4120000 GHz
10 dBm
-10 dBm M‘/ K
_k\___\_'__,_
-60 dBm
=70 dBm
CF 2.412 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | ¥-value ¥-value | Function Function Result |
M1 1 2.412 GHz 5.53 dBm Band Power 21.93 dBm
[ ] [ ] Measuring... IIIIIIII' L 22igf'125':;2 i

Date: 22.JUL.2014 12:15:3¢6
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Peak Conducted Power 802.11n-MCSO (20MHz) 2437 MHz
Spectrum @] [%]
Ref Level 20.00 dBm @ RBW 1 MHz
Att 35 dB SWT 7.5 ps & ¥YBW 3 MHz Mode Auto FFT  Input 1 DC

Count 100/100

@ 1aP Max

M1[1]

10 dBm

7.85dBm
2.4370000 GHz

0 dBm /

-10 dBm

-20 dBm

-40 dBrm

-50 dBm

-60 dBrm

-70 dBm

CF 2.437 GHz 1001 pts

Span 50.0 MHz

Marker
Type | Ref | Trc| X-value ¥-value |  Function

Function Result |

M1 1 2.437 GHz 7.85 dBm

Band Power

20.93 dBm

| Jl )

Date: 22.JUL.2014 12:17:44

Measuring...

2Z2.07.2014

FRRERERED e 12:17:44



Test Report #:  EMC_ INTEL_054_14001_15.247_DTS_WLAN_Rev2_Partl FCC ID: 02Z-EP110
Date of Report : 2014-12-15 Page 26 of 59 CETECOM

Peak Conducted Power 802.11n-MCSO (20MHz) 2462 MHz

Spectrum @] luvn |

Ref Level 20.00 dBm @ RBW 1 MHz

= Att 35dBe  SWT 7.5 ps @ VBW 3 MHz Mode Auto FFT  Input 1 DC
Count 100/100

M1[1] 8.90 dBm
% b 2.4620000 GHz

/ ] N

m—— —
-50 dBm
-70 dBm
CF 2.462 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result
M1 | 1] 2.462 GHz | 8.90 dBm | Band Power | 21.98 dEm

,,,,,,, - —
( ) T Neasurm. WNNLLLD WA P
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6.5.7 Test Data/plots: 5 GHz Band UNII 3

Peak Conducted Power 802.11a 5745 MHz

Spectrum

CETECOM™

(=]

Ref Level 20.00 dBm Offset 1.00 d& & RBW 1 MHz
Att 35 dB @ SWT 20 ms & ¥YBW 3 MHz
Count 1004100

Mode Auto Sweep

@ 1Pk Maz

M1[1] 6.76 dBm
5.74500000 GHz
10 dem 1
-~ ~
0 dBm /"“ =
-10 dBm
/ \ | -
7 5
-40 dBrm
-50 dBrm
-50 dBm
-70 dBm
CF 5.743 GHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 5,745 GHz §.76 dBm Band Pawer 19,17 dBm
[ ] [ ] Measuring... IIIIIIII' X lﬁﬁl;l::'in:;g %

Date: 16 AUG 2014 00:44:32
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Peak Conducted Power 802.11a 5785 MHz

Spectrum

CETECOM

(=)

Ref Level 20.00 dBm Offset 1.00 d& & RBW 1 MHz
Att 35 dB @ SWT 20 ms & ¥YBW 3 MHz
Count 100/100

Mode Auto Sweep

@ 1Pk Max

M1[1] 6.60 dBm
5.7/8500000 GHz
10 dém - R
0 dem V/)“” . \-.‘\\
-10 dBm / \\
20 dem '
/ ‘\’M
CF 5.783 GHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-value |  Function Function Result |
m1 1 5.785 GHz 6.60 dBm Band Power 15.99 dBm
[ ] [ ] Measuring... IIIIIIII' X 16';!']]!:.524!]:‘11: .

Date:16 AUG 2014 00:54:46
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Peak Conducted Power 802.11a 5825 MHz

Spectrum |
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&

Ref Level 30.00 dBm Offset 1.00 db @ RBW 1 MHz

Att 45 dB @& SWT 20ms & ¥YBW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Pk Max
M1[1] 6.26 dBm
5.82500000 GHz
20 dBm
10 dBm b3
0 dBm /J- \'\\\
-10 dBm / \
-20 daz / \ i
-40 dBm
-50 dBm
-60 dBm
CF 5.825 GHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-wvalue |  Function Function Result |
M1 1 5.825 GHz 6.26 dBm Band Power 18.72 dBm
[ ] [ ] Measuring... IIIIIIII. AXi 166?]?52;: p

Date:16 AUG .2014 00:59:20
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Peak Conducted Power 802.11n[20] 5745 MHz

Spectrum |

CETECOM

&

Ref Level Z0.00 dBm

Count 100/100

Att 35dB & SWT

Offset 1.00 db @ RBW 1 MHz
20ms & YBW 2 MHz

Mode Auto Sweep

@ 1Pk Max

10 dBm

M1[1]

Iy

6.50 dBm
5.74500000 GHz

0 dBrm /’
-10 dBm

e/

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz

10000 pts

Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value ¥-value

|  Function |

Function Result |

M1 1

E£.745 GHz

6.50 dBm

Band Power

19.17 dBm

[ j

] Measuring...

Date:16 AUG .2014 00:51:07

16.08.2014
00:51:07 2
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Peak Conducted Power 802.11n[20] 5785 MHz

Spectrum |

CETECOM

&

Ref Level 30.00 dBm Offset
Att 45 dB & SWT
Count 100/100

1,00 dBé & RBW 1 MHz

20ms & ¥YBW 3 MHz Mode Auto Sweep

@ 1Pk Max

M1[1]

20 dBm

6.58 dBm
5.78500000 GHz

10 dBm k4

0 dBm

-10 dBm

A

-40 dBm

-50 dBm

-60 dBm

CF 5.785 GHz 10000 pts

Span 30.0 MHz

Marker

Type | Ref | Trc | ¥-value Y-wvalue |  Function |

Function Result |

M1 1 E£.785 GHz 5.58 dBm Band Power

18.98 dBm

[ j )

Date:16 AUG .2014 00:57:06

Measuring...

16.08.2014
0057 :0%5
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Peak Conducted Power 802.11n[20] 5825 MHz

Spectrum | II:%:[ I

Ref Level 30.00 dBm Offset 1.00 db @ RBW 1 MHz

Att 45 dB @& SWT 20ms & ¥YBW 3 MHz Mode Auto Sweep
Count 100/100
@ 1Pk Max
M1[1] 6.48 dBm
5.82500000 GHz
20 dBm
10 dBm i
T ik _‘ﬂ.\
p -,

17 ~

-40 dBm
-50 dBm
-60 dBm
CF 5.825 GHz 10000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | ¥-value Y-wvalue |  Function | Function Result |
M1 1 5.825 GHz 6.48 dBm Band Power 18.82 dBm
[ ] [ ] Measuring... .IIIIIIII AXi 166':?621':13 p

Date:16 AUG .2014 01:01:10
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6.6 Band Edge Compliance for Restricted and Non-restricted Bands

6.6.1 Limits:

6.6.1.1 815.205 & RSS-Gen 8.9,8.10 for band edges to restricted bands.

Only spurious emissions are permitted in any of the frequency bands listed below:

1336-13.41

IHz MHz MHz GHz
0.090-0.110 1642 -16.423 399.9-410 45-515
'0.495 - 0.5035 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.705
4.125-4.128 255-2567 1300 - 1427 B3.025-85
417725 -4.17775 37.5-3825 1435 - 1626.5 95.0-92
420725 -4.20775 73-746 16455 - 1646.5 93-95
6.215-6.218 T48-752 1660 - 1710 10.6-127
6.26775 - 6.26825 108 -121.94 17188-17222 13.25-134
631175 -6.31225 123 - 138 2200 - 2300 1447 -145
8.291 -8.294 1499 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.3606 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 838675 156.7-156.9 2690 - 2900 2201-2312
841425 - 841475 162.0125-167.17 3260 - 3267 236-240
12.29-12.293 167.72-1732 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 33458 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 32600 - 4400 @

Peak measurements are made using a peak detector and RBW= 1 MHz

Average measurements performed using a RMS detector.

*PEAK LIMIT= 74dBuV/m (-21.2 dBm)
*AVG. LIMIT= 54dBpV/m (-41.2 dBm)

CETECOM
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6.6.1.2 815.247 & RSS-210 A8.5 for band edges to non-restricted bands

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.
If the transmitter complies with the conducted power limits based on the use of RMS averaging over a
time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

For Band Edge measurement

Peak measurements are made using a peak detector and RBW=1MHz.

Average measurements performed using a peak detector and according to video averaging procedure
with RBW=1MHz and VBW=10Hz.

*PEAK LIMIT= 20 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power.

*AVG. LIMIT= 30 dB below that in the 100 kHz bandwidth within the band that contains the highest
level of the desired power.

If the peak measurement fulfills the average detector limit the average measurement is omitted.

6.6.2 Measurement Procedure:
Measurement according to 558074 DO1 DTS Meas Guidance v03r02 section 12.2.4 for peak
measurements and 12.2.5.1 for average measurements.

6.6.2.1 Measurement Result
Pass.
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6.6.3 2.4GHz Band Edge and Restricted band plots:

6.6.3.1 Lower non restricted band edge — 802.11b mode — Ch1 (Peak)

(E e ®) =

Ref Level 25.00 dBm @ RBW 100 kHz
@ Att 35 dB SWT 38 ps & VBW 1 MHz Mode Auto FFT Input 1DC
Count 100/100
@ 1AP Max
M1[1] 5.66 dBm
20 dBm 2.41000000 GHz
M2[1] -39.45 dBm

10 dBm 2.40000000 GHz
[+

nmw

-50 dBm

-70 dBm

CF 2.4 GHz 10001 pts Span 20.0 MHz

Measuring... ORRRCEEED W zzig;:':‘z?l)::: y
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6.6.3.2 Lower non restricted band edge — 802.11g mode —Ch 1 (Peak)

Spectrum @] lnéll

Ref Level 25.00 dBm @ RBW 100 kHz

= Att 35dB  SWT 38 ps @ vBW 1 MHz Mode Auto FFT  Input 1 DC
Count 100/100
@ 1AP Max
M1[1] 2.66 dBm
20 dBm 2.40573940 GHz
M2[1] -29.41 dBm
10 dBm 2.40000000 GHz
M1
- N I T P
#WW el T ™A LA

01 -6.580 dBm !

-10 dBm ﬂj\f‘{

20 dem v

I M -20dB below TX
P YA

AN VANV YV I

-30 dBm

48 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.4 GHz 10001 pts Span 20.0 MHz

CriieeD e oaza1

Measuring...
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6.6.3.3 Lower non restricted band edge — 802.11n mode — Ch 1 (Peak)

Spectrum @] l':%?l

Ref Level 25.00 dBm @ RBW 100 kHz

® Att 35d8 SWT 38 ps @ VBW 1 MHz Mode Auto FFT  Input 1 DC
Count 100/100
@ 1AF Max
M1[1] -3.28 dBm
20 dBm 2.41000000 GHz
M2[1] -34.94 dBm
10 dBm 2.40000000 GHz

mewlwwfww

D1 -8.400 dBm I

o

-20 dBm =

A -20dB below TX
oLl sl I P

-50 dBm

-60 dBm

-70 dBm

CF 2.4 GHz

10001 pts

Span 20.0 MHz
: 22.07.2014
T )i 16:49:21 2%

Measuring...
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6.6.3.4 Upper restricted band — 802.11b mode — Ch 11 (Peak)

® *RBW 1 MHz
“vBW 3 MHZ

Ref 11 dBm *Att 10 dB SWT 5 ms
[[10” Ooffdet 1 dB
o
-1 v
Rk b Kt ke,
Ak
-7
I-ac
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 3.0CT.2014 18:21:09

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02

6.6.3.5 Upper restricted band — 802.11b mode — Ch 11 (Average)

® “REBW 1 MHz
AvBW 3 MHz

Ref 11 dBm *Att 10 dB SWT 5 ms
[[10” offder 1 dB
avg]
-1 v
F-a
B
1
DB
br-s0
!\\EW
I
[ \\
L
-8
Start 2.4835 GHz 1.65 MHzZ/ Stop 2.5 GHz

Date: 3.0CT.2014 18:22:21

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02
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6.6.3.6 Upper restricted band — 802.11g mode — Ch 11 (Peak)

® *RBW 1 MHz Max 1
*VBW 3 MHz - 1Bm

Ref 11 dBm *Att 10 dB SWT 5 ms

10 Offfet 1 dB

| [ 2]
[
Lo v

% I
| <o
'
I co
. oy Tk, Arad,
o Antale
L0
--80
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 3.0CT.2014 18:12:12

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02
6.6.3.7 Upper restricted band — 802.11g mode — Ch 11 (Average)

® *RBW 1 MHz Mark 171 ]
* VBW 3 MHz - .21 B
1

Ref 11 dBm “Att 10 dB SWT 5 ms 184242500
10" oftfer 1 g8
o
==
= VL
I-=0
F-a0 : ;
308
I-sc
%
[T ——
I-70
|-=0
Start 2.4835 GHz 1.65 MHZ/ Stop 2.5 GHz

Date: 3.0CT.2014 18:11:11

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02
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6.6.3.8 Upper restricted band — 802.11n mode — Ch 11 (Peak)

® *RBW 1 MHz ¢ r 1
AVEBW 3 MHz .79

Ref 11 dBm *Att 15 dB SWT 5 ms . 1500 ¢
kl"J Offget 1 dB
| 2|
L,
==
| — LVL
Fr2 =
AN
LY * I “‘e‘w‘\r‘\%
I~ Y P AT
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 3.0CT.2014 18:25:29

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02

6.6.3.9 Upper restricted band — 802.11n mode — Ch 11 (Average)
® *RBVVN 1 MHz 1 \7 »

Ref 11 dBm *Att 15 dB SWT 5 ms -4
[[10” offfer 1 4B
[
fr=4c 01 a1 . dBm
MM 5
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz

Date: 3.0CT.2014 18:24:30

Note: There is a margin of more than 2dB to account for minimum antenna gain acc. 12.2.6 of KDB 558074 D01 DTS
Meas Guidance v03r02
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6.6.4 5GHz U-NII-3 Band Edge and Restricted band plots:

6.6.4.1 Lower non restricted band edge — 802.11a mode — Ch149 (Peak)

® *RBW 100 kHz
+VBW 1 MHz

Ref 25 dBm *Att 25 dB SWT 20 ms
Offge 1 B I
s1 cuz|EM
2 = 1L L]
el el uwwk

& & A T TR ey

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.NOV.2014 15:58:56

6.6.4.2 Upper non restricted band edge — 802.11a mode — Ch165 (Peak)

® *RBW 100 kHz
*VBW 1 MHz

Ref 25 dBm “Att 25 dB SWT 20 ms
cefer 1 de |
10
1
1 l !
L, &
E g
o >
L A‘KAOJ( ke —
Sk T
(bl Aot R Ao
e
Center 5.85 GHz 4 MHZ/ Span 40 MHz

Date: 14.NOV.2014 16:09:01
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6.6.4.3 Lower non restricted band edge — 802.11n mode — Ch149 (Peak)

® “RBW 100 kHz
AVBW 1 MHz

Ref 25 dBm “Att 25 dB SWT 20 ms

H
A
-
e
é? e o |
% g )

VL

Center 5.725 GHz 4 MHz/ Span 40 MHz

Date: 14.NOV.2014 16:05:01

6.6.4.4 Upper non restricted band edge — 802.11n mode — Ch165 (Peak)

® “RBW 100 kHz
~vBW 1 MHZ

Ref 25 dBm *Att 25 dB SWT 20 ms

L AU Mgty b e st

v
|-60
I-70
I--80
Center 5.85 GHz 4 MHz/ Span 40 MHz

Date: 14.NOV.2014 16:10:33
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6.7 Occupied Bandwidth (20dB & 99%)

6.7.1 Limits:

815.247 (a)(2) & RSS-210 A8.2 (a)

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

6.7.2 Test Conditions:
Tnom: 22 °C; Vnom: 3.8V

6.7.3 Measurement procedure:
Measurement according to 558074 D01 DTS Meas Guidance v03r02 section 8.2 for the 6dB bandwidth
and with the 99% bandwidth function of the spectrum analyzer.

Spectrum Analyzer settings:

Span= 2 to 5 x the occupied BW

RBW= 1% to 5 % of the occupied BW, unless otherwise specified
VBW2= 3xRBW, Detector: Peak- Max hold;

Sweep Time: Auto

Allow the trace to stabilize
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6.7.4 Test Result: 2.4 GHz Band
Occupied Bandwidth (MHz)
Frequency (MHz)
Mode 2412 2437 2462
Channel 1 Channel 6 Channel 11
6dB | 9994 Diagram 60dB | 9994 Diagram 6dB | 9994 Diagram
no. no. no.
ob cl 2412 11b ob c6 2437 11b ob cl1l 2462 11b
802.11b 8.57 [11.73 8.49 [11.90 8.49 |11.81
ob cl 2412 11b 9 ob c6 2437 11b 9 ob cl1 2462 11b 9
9 9 9
ob_cl 2412 11g ob_c6 2437 11g ob cl11 2462 11qg
802.11g |16.64|18.22 ob cl 2412 11 9 16.81|18.47 ob c6 2437 11 9 16.64|18.05 ob cll 2462 119 9
9 9 9
802.11n (20 ob cl1 2412 11n ob c6 2437 11n ob cl11 2462 11n
MHz) 18.14118.97 ob_cl 2412 1in 9 18.3 119.05 ob_c6_2437 1in 9 18.22118.72 ob_c11 2462 1in 9
9 9 9
Measurement Uncertainty: £100 kHz
6.7.5 Test Result: 5 GHz Band UNII 3
Occupied Bandwidth (MHz)
Frequency (MHz)
Mode 5745 5785 5825
Channel 149 Channel 157 Channel 165
6dB | 99% Diagram 6dB | 99% Diagram 6dB | 99% Diagram
no. no. no.
802.11a 16.21 | 16.51 | ob c149 5745 1la | 16.03 | 16.49 | ob c157 5785 1la | 16.34 | 16.49 | ob c165 5825 1la
802.11n[20] | 17.59 | 17.68 | ob_c149 5745 1in | 17.50 | 17.69 | ob_c157 5785_11n | 17.58 | 17.69 | ob_c165 _5825_11n

+100 kHz

Measurement Uncertainty:

6.7.6 Measurement Result

Pass.
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6.7.7 Test Data/plots: 2.4 GHz Band
6dB & 99% Bandwidth 802.11b 2412 MHz
Spectrum (&) =
Ref Level 16.00 dBm @ RBW 500 kHz
& Att 35 dB SWT 11.4ps & VBW 2 MHz Mode FFT Input 1DC
Count 100/100
@ 14P Max
w1 mM1[1] 7.38 dBm
10 dBm . IR . 2.4129980 GHz
satil 1B 6.00 dB
0 dém e By 8.569000000 MHz
Q factor 281.6
-10 dBém {f l.\‘
-20 dBem /./ \
e T
-50 dBm
-60 dBm
=70 dBm
-80 dBm
CF 2.412 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.412998 GHz 7.38 dBm ndB down 8,569 MHz
T1 1 2,408256 GHz | 1,35 dBm ndg | 6.00 dB |
T2 1 2.416825 GHz 1.22 dBm Q factor 281.6
L )i Measuring...  EURNNLELD W wazee
Date: 21.JUL.2014 16:52:26
Spectrum (X =
Ref Level 16.00 dBm @ RBW 500 kHz
| Att 35 de SWT 11.4ps @ ¥VBW 2 MHz Mode FFT Input 1DC
Count 100/100
@ 14P Max
M1[1] 7.32 dBm
10 dBm L 2.4129980 GHz
MM\CC Bw 11.730449251 MHz
0 dBm I T
3 \,\
-10 dBm /P ]\
-20 dBm // \
-30 dBm \l\‘,j \,‘J
40 dom ﬂﬂjm e, /] \\\Ww\f\m%
oot N
-60 dBm
-70 dBm
-80 dBm
CF 2.412 GHz 601 pts Span 50.0 MHz
L :—[ J Measuring... 'lll.llll (¥ 211275?;? 4
Date: 21.JUL.2014 16:56:41
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6dB & 99% Bandwidth 802.11b 2437 MHz

Spectrum (X

Ref Level 16,00 dém

(=)

@ RBW 500 kHz

| Att 35dB  SWT 114ps & VBW 2MHz Mode FFT Input 1DC
Count 100/100
@ 1AP Max
s M1[1] 6.19 dBm)|
10 dBm 2.4360020 GHz
Wwﬂa 6.00 dB
0 dem 7 B, 8.486000000 MHZz|
/\J Q ;ac\tnr 287.1
-10 dBm / \\
-20 dBm / \
-30 dBm

VA S oo

;ﬁ“ﬁ\,r#
-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 2.437 GHz 601 pts Span 50.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.436002 GHz 6.19 dBm ndB down | 8,486 MHz
T1 1 2.432757 GHz 0.10 dBm ndB 6.00 dB
T2 1 2.441243 GHz -0.02 dBm Q factor 287.1

1

J Measuring...

Date: 21.JUL.2014

17:02:31

Spectrum (&)

Ref Level 16.00 dBm
| Att 35 dB
Count 100/100

21.07.2014

w22 g

N

=)

@ RBW 500 kHz

SWT 11.4 ps & VYBW 2 MHz Mode FFT Input 1 DC

@ 14P Max

M1[1]

10 dBm

5.87 dBm
2.4360020 GHz|
11.896838602 MHz

0 dem

W‘\ MOCC ét'«

-10 dBm

-20 dBm

-30 dBm

-40 dBm

N

-60 dBm

-70 dBm

-80 dém

CF 2.437 GHz

601 pts

Span 50.0 MHz

Il

J Measuring...

Date: 21.JUL.Z014

17:01:10

TETRTINY
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6dB & 99% Bandwidth 802.11b 2462 MHz

Spectrum @]

=)

Ref Level 16.00 dBm @ RBW 500 kHz
= Att 35dé  SWT 1l.4ps & VBW 2 MHz Mode FFT Input 1 DC
Count 100/100
@ LAP Max
M1 M1[1] 6.86 dBm|
10 dBm - 2.4610020 GHz
W%dﬂ 6.00 dB
0 dém B 8.486000000 MHz
Q?ﬁ?tul' 290.0
-10 dBm /j \
-20 dém ’/f \
-30 dBm T
-40 de \4\/\’\
-50 deém
-60 dBm
-70 dBm
-80 deém
CF 2.462 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Tre X-value | ¥-value | Function | Function Result |
M1| 1 2.461002 GHz 6.86 dBm ndB down 8.486 MHz |
T1 1 2.457674 GHz 0.77 dBm ndB 6.00 dB
T2 1 2,46616 GHz 1.41 dBm Q factor 290.0
0 Ziorzons
T[ Measuring... JEARRNELD S sl %
Date: 21.JUL.2014 17:05:01
Spectrum ®] l:%;x
Ref Level 16.00 dBm @ RBW 500 kHz
= Att 35dB SWT 11.4ps & VBW 2MHz Mode FFT Input 1DC
Count 100,100
@ 1AP Max
M1[1] 6.73 dBm|
10 dém S 2.4610020 GHz|
W‘,\Mmu Bw 11.813643927 MHz
0 dBm L
T1 T2
v,"\
-10 deém (f \
-20 dBm j \
-30 dBm b\/ \’\J
-40 dBm \/\//v‘/;f\'r V/\JV"’W \"\'\
50 dem M
-60 dBm
-70 dBm
-80 dBm
CF 2.462 GHz 601 pts Span 50.0 MHz
. 21.07.2014
ﬂ J Measuring... .Illlll- A 170548 %

Date: 21.JUL.2014 17:05:48
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6dB & 99% Bandwidth 802.11g 2412 MHz

Spectrum (X

Ref Level 20.00 dBm
= Att 35 dB
Count 100/100

(=]

@ RBW 500 kHz

SWT 11.4ps @ VBW 2 MHz Mode FFT

Input 1DC

@ 14AP Max

10 dBém

T,

0 dBm

T1

y.w/\.rm—-w

Bw

-10 dém

Q factor

9.78 dBm
2.4184890 GHz|
6.00 dB
16.639000000 MHz
145.4

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dém

CF 2.412 GHz

601 pts

Span 50.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function

| Function Result

M1 1|
T1 1]
T2 1

2.418489 GHz
2.40393 GHz
2.420569 GHz

9.78 dBm ndB down
4.02 dBm ndB
3.71 dBm

Q factor |

16,639 MHz
6.00 dB
145.4

( )

Date: 21.JUL.2014 17:

J Measuring...

Spectrum (X

Ref Level 20.00 dBm
[ Att 35 dB
Count 100/100

| EREERRE ] 17:16:34 7

(=)

@ RBW 500 kHz

SWT 114 ps & VYBW 2 MHz Mode FFT

Input 1 DC

@14P Max

Mi[1]

10 dBm

0 dem

e e f
T]/‘\f\ﬂ\/‘

-32.69 dBm
2.4370000 GHz|
18.219633943 MHz

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 2.412 GHz

601 pts

Span 50.0 MHz

)|

Date: 21.JUL.2014 17

:113:51

] Measuring...

21.07.2014
17:03:51 7
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6dB & 99% Bandwidth 802.11g 2437 MHz

Spectrum @] nér:'
Ref Level 20.00 dBm @ RBW 500 kHz
= Att 35 de SWT 11,4 ps @ ¥YVBW 2 MHz Mode FFT Input 1 DC
Count 100/100
@14P Max
M1[1] 7.81dBm
10 dBrm Ml 2.4303440 GHz
T M| 1o 6.00 dB
Bwy 16.805000000 MHz
0 dém
Q factor 144.6
-10 dBrm J_,_/\/ \
-20 dBm
[~
-30.dBm
-40 dem
-50 dBm
-60 dBm
-70 dBm
CF 2.437 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.430344 GHz 7.81 dem nde down 16.805 MHz
T1 i 2.428597 GHz 1,95 dBm ndp 6.00 de&
T2 1 2.445403 GHz 1.83 dBm Q factor | 144.6
i 21.07.2014
L J1 J Measuring... EURERRELD g6 173620
Date: 21.JUL.2014 17:26:20
Spectrum @] =2
Ref Level 20.00 dBm @ RBW 500 kHz
= ALt 35 de SWT 1l.4ps » VBW 2 MHz Mode FFT Input 1 DC
Count 100/100
@ 14P May
M1[1] 5.47 dBm|
2.4370000 GHz|
10 dBm T Occ Bw 18.469217970 MHz
/\/\«MWW\,\\v
0 dBm I ‘(K
-10 dBm

-20 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz

601 pts

Span 50.0 MHz

)

Date: 21.JUL.2014

Measuring...
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6dB & 99% Bandwidth 802.11g 2462 MHz

Spectrum @] n%l
Ref Level 20,00 dBm @ RBW 500 kHz
[ Att 35dB  SWT 1l.4ps ® VBW 2 MHz Mode FFT Input 1DC
Count 100,100
@ 1AP Max
M1[1] 9.06 dBm
10 dBm M1 2.4553440 GHz
' [ ey T2 6.00 dB
0 dBm Bw 16.639000000 MHz
' Q factor 147.6
-10 dBm // \
-20 dBm
[
—x_\,_\,
-30_dBm
-40 dBm
-50 dem:
-60 dBm
-70 dBem
CF 2.462 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,455344 GHz | 3,06 dBm ndB down 16.639 MHz
T1 1 2.453681 GHz 2.97 dBm ndB 6.00 dB
T2 1 2,4703219 GHz 2,85 dBm Q factor 147.6
— —_—
] 21.07.2014
il Measuring... EENNNRNND W e
Date: 21.JUL.2014 17:42:
Spectrum (€3] :g"
Ref Level 20.00 deém @ RBW 500 kHz
= Att 35de SWT 11.4ps & VBW 2MHz Mode FFT Input 1DC
Count 100,100
@1AP Max
M1[1] 9.01 dBm
M1 2.4553440 GHz|
10 dBm Occ Bw 18.053244592 MHz
WMW%,\
0 dém }, e
-10 dBm // \
-20 dBm
I/\»\?_, -—\l_\(\-r
-30_dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.462 GHz 601 pts Span 50.0 MHz

( 1

Date: 21.JUL.2014
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=)
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6dB & 99% Bandwidth 802.11n -MCSO0 (20 MHz) 2412 MHz

Spectrum (%)

(=)

Ref Level 20.00 dBm @ RBW 500 kHz
= ALt 35de  SWT 11.4ps ® VBW 2 MHz Mode FFT  Input 1DC
Count 100/100
@ LAP Max
M1[1] 8.20 dBm)|
M 4
10 dBm W1 2.4197370 GHz
T1 L J2 6.00 dB
0 dam 7 Bw 18.136000000 MHz
Q factor 133.4]
-10 dBm /_/ \
20 dem LA~ RN
-30 dBém pr] s v
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 601 pts Span 50.0 MHz
Marker
Typel Ref | Trc | X-value Y-value Function | Function Result |
M1 1 2.419737 GHz 5.20 dBm ndB down 18,136 MHz
T1| 1 2.403098 GHz 1.75 dBm ndB | 6.00 dB&
T2 1 2.421235 GHz 2.36 dBm Q factor 133.4
— —
Jj Measuring...  LRNRAAED e “itanae g

Date: 21.JUL.2014 18:0

0:30

Spectrum (&)

Ref Level 20,00 dBm
jo Att 35 de
Count 100/100

=)

@ RBW 500 kHz
SWT 11.4ps @ VBW 2 MHz

Mode FFT

Input 10C

@ 1AP Max

10 dBm

mM1[1]

0 dBm

3

ww«“‘ﬂf’“"

occ Bl

8.09 dBm
2.4197370 GHz
18.968386023 MHz

-10 dBm

-20 dBm

-30 dem— FEid

40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz
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( ]

Date: 21.JUL.2014
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6dB & 99% Bandwidth 802.11n -MCSO0 (20 MHz) 2437 MHz

Spectrum 63
Ref Level 20.00 dBm

(=)

@ RBW 500 kHz

o Att 35de  SWT 1l.4ps & VBW 2MHz Mode FFT Input 1DC
Count 100/100
@ 1AP Max
M1[1] 5.61 dBm
10 dbm " 2.4307600 GHz
' a ndp - 6.00 dB
0 e TM”W"“\’ W : 18.303000000 MHz
Q factor 132.8
-10 dém / \
-20 dBm
[ N
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.437 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Tre X-value | y-value | Function | Function Result
M1 1 2.43076 GHz 5.61 dBm ndB down 18,303 MHz
T1 1 2.427932 GHz -0.22 dBm nds 6.00 dB
T2 1 2.446235 GHz -0.10 dBm Q factor 132.8

K

——
21.07.2014

N )

Measuring...

Date: 21.JUL.2014
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18:03:16 %

=)
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Spectrum (X))

Ref Level 20.00 dBm
35 dB

@ RBW 500 kHz
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Count 100/100
@ 1AP Max
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2.4347540 GHz
10 dBm T Occ Bw 19.051580699 MHz
Y
It A o
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-10 dBm / \
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6dB & 99% Bandwidth 802.11n -MCS0 (20 MHz) 2462 MHz

Spectrum  (X)

(=)

Ref Level 20.00 dBm @ RBW 500 kHz
o Att 35de  SWT 11.4ps & VBW 2MHz Mode FFT Input 1DC
Count 100/100
@ 1AP Maxr
M1[1] 6.35 dBm
10 dBm 11 2.4597540 GHz
1
T‘}/—NVW ndB . 6.IJIJ‘ dB
0 dem Bw 18.220000000 MHz
Q factor 135.0
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-20 dBm M’/
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-40 dBm
-50 dem
-60 dBm
-70 dBm
CF 2.462 GHz 601 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 2,459754 GHz 6.35 dBm nde down 18,22 MHz
T1 1 2.452032 GHz 0.03 dBm ndB 6.00 dB
T2 1 2.471151 GHz 0.18 dBm O factor 135.0
: 21.07.2014
I_: Measuring...  JUERERLLD 6 188833 y
Date: 21.JUL.2014 18:08:33
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6.7.8 Test Data/plots: 5 GHz Band UNII 3

6dB & 99% Bandwidth 802.11a 5745 MHz

Spectrum | Inv::[ I
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6dB & 99% Bandwidth 802.11a 5785 MHz

Spectrum | IE%:[ I

Ref Level Z0.00 dBm Offset 1.00 dB & RBW 100 kHz
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6dB & 99% Bandwidth 802.11a 5825 MHz

Spectrum | IE%:[ I
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6dB & 99% Bandwidth 802.11n[20] 5745 MHz

Spectrum | IE%:[ I

Ref Level Z0.00 dBm Offset 1.00 dB & RBW 100 kHz
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6dB & 99% Bandwidth 802.11n[20] 5785 MHz

Spectrum | IE%:[ I
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6dB & 99% Bandwidth 802.11n[20] 5825 MHz

Spectrum | IE%:[ I
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